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Using M10x170 cup head bolts, mount legs to underside of seats.

Using M10x170 cup head bolts, mount legs to underside of table.

TOOLS REQUIRED:

•	Hammer

•	16mm Spanner

•	Tamperproof tool

Put braces into place. Bolt through with 300mm Allthread and 
tamperproof nuts Then Screw brace to centre blocks using 
10gx75 screws.
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PARTS LIST
QTYDESCRIPTIONITEM

4100x50@2400 Envire (IR)1
2100x50@2400 Envire (IR)2
6100x50@2400 Envire (IR)3
2100x50@2400 Envire (IR)4
6100x50@310 Envire (IR)5
1100x50@850 Envire (IR)6
2100x50@850 Envire (IR)7
2100x50@830 Envire (IR)8
2100x50@170 Envire (IR)9
4110x110@1200 Envire (IR)10
6110x110@800 Envire (IR)11
26M10x170 Gal Cup Head Bolt12
26M10 Washer13
26M10  Nut14
810Gx75 Bugel Batten Screw15
8414Gx100 Bugel Batten Screw16
210mm@300 Gal Allthread17
4M10 Tamper Proof Nut18
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Step 1:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Seats.

Step 2:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Table.
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Step 3:
Put braces into place. Bolt through with
300mm Allthread and tamperproof nuts
Then Screw brace to centre blocks using 
10gx75 screws.

Tools Required:
 
- Hammer
- 16mm Spanner
- Tamperproof tool
 

Caution:  Heavy lifting is required during assembly

Flat packed table on arrival
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Step 1:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Seats.

Step 2:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Table.
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Step 3:
Put braces into place. Bolt through with
300mm Allthread and tamperproof nuts
Then Screw brace to centre blocks using 
10gx75 screws.

Tools Required:
 
- Hammer
- 16mm Spanner
- Tamperproof tool
 

Caution:  Heavy lifting is required during assembly
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Step 1:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Seats.

Step 2:
Using M10x170 Cup head bolts. Mount Legs to underside 
of Table.
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Step 3:
Put braces into place. Bolt through with
300mm Allthread and tamperproof nuts
Then Screw brace to centre blocks using 
10gx75 screws.

Tools Required:
 
- Hammer
- 16mm Spanner
- Tamperproof tool
 

Caution:  Heavy lifting is required during assembly

STEP 2:

STEP 3:

Parts List - Per Table

Item Qty Assembly Name

1 4 100x50@2400 Envire (IR)

2 2 100x50@2400 Envire (IR)

3 6 100x50@2400 Envire (IR)

4 2 100x50@2400 Envire (IR)

5 6 100x50@310 Envire (IR)

6 1 100x50@850 Envire (IR)

7 2 100x50@850 Envire (IR)

8 2 100x50@830 Envire (IR)

9 2 100x50@170 Envire (IR)

10 4 110x110@1200 Envire (IR)

11 6 110x110@800 Envire (IR)

12 26 M10x170 Gal Cup Head 

13 26 M10 Washer

14 26 M10 Nut

15 8 10Gx75 Bugel Batten 

16 84 14Gx100 Bugel Batten 

17 2 10mm@300 Gal Allthread

18 4 M10 Tamper Proof Nut

Assembly instructions
wetlands table

1300 729 253

www.integratedrecycling.com.au

©Integrated Recycling P/L 2017


